Ezetimibe, Atorvastatin
[OATO] Atozet® 10/20 Tablet ATC Code - C10BA0S
vt B3R 481020 5. «MSD»
§BE C BEAMBLE -
i = & ©  Each Tablet contains: Ezetimibe 10mg, Atorvastatin 20mg
#7203 ¢ Antilipemic Agent, 2-Azetidinone; HMG-CoA Reductase Inhibitor.
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Note: High-intensity statin therapy (atorvastatin 40 to 80 mg/day) generally reduces
LDL-C by >50%. Moderate-intensity statin therapy (atorvastatin 10 to 20 mg/day)
generally reduces LDL-C by ~30% to 49%. Assess response 1 to 3 months after
initiation of therapy or dose adjustment and every 3 to 12 months thereafter.

Administrations:
1) Take at least 2 hours before or 4 hours after the administration of bile acid
sequestrants.
2) The tablet should be taken once daily with or without food at any time of day.
3) Administer the tablet whole and do not crush, dissolve, or chew.

Indications and dosage regimens:
Homozygous familial hypercholesterolemia:
Usual dosage: Ezetimibe 10 mg/atorvastatin 40 mg or ezetimibe 10 mg/atorvastatin
80 mg orally once daily.
Primary hyperlipidemia; Mixed hyperlipidemia:
a) Initial dosage: Ezetimibe 10 mg/atorvastatin 10 mg or Ezetimibe 10
mg/atorvastatin 20 mg orally once daily.
b) Initial dosage: Greater than 55% reduction in LDL desired, start with ezetimibe
10 mg/atorvastatin 40 mg orally once daily.
¢) Dosage titration: Adjust dose based on lipid levels after 2 or more weeks of
therapy, up to ezetimibe 10 mg/atorvastatin 80 mg orally once daily.
Dosing range: Ezetimibe 10 mg and atorvastatin 10 to 80 mg once daily.

Dosage adjustment with concomitant medications:
1) Cyclosporine, Tipranavir plus Ritonavir, or Telaprevir:
a) Avoid concomitant administration of ezetimibe/atorvastatin with cyclosporine,
tipranavir plus ritonavir, or telaprevir.
2) Clarithromycin, Itraconazole, Saquinavir or Darunavir plus Ritonavir,
Fosamprenavir, Fosamprenavir plus Ritonavir, Elbasvir, or Grazoprevir:
a) The lowest dose possible of ezetimibe/atorvastatin is recommended, not to
exceed ezetimibe 10 mg/atorvastatin 20 mg orally once daily.
3) Nelfinavir or Boceprevir:
a) The lowest dose possible of ezetimibe/atorvastatin is recommended, not to
exceed ezetimibe 10 mg/atorvastatin 40 mg orally once daily.
4) Lopinavir plus Ritonavir:
a) Use caution and use of the lowest dose possible of ezetimibe/atorvastatin is
recommended.
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